
FIG. PART NO. 
1 28-20-3121 
2 28-M-4721 
3 18-82 1085 

lb82- 1290 
: 02-04-1070 
6 28-39-0201 
7 22- 18-0095 
8 22-22-0065 

25460050 
1: 02-50-2440 
11 38-50-33s 1 
12 3660- 1600 
13 3275 1801 

14 40-50-39 10 
15 28-72-6361 
16 34 80- 2500 
17 45-88-0280 
18 28-41-0222 
19 34-60-2200 
20 02-06 1640 
21 3660- 1500 
22 43-34-0080 

PART NO. 
49-96-6300 
49-966400 
12-98- 1200 
06-8 l-8200 
06-8 l-3450 
068 l-3450 
068 T-9000 
06-8 l-7000 
06-8 l- 2700 

06-8 l-3950 
06-8 l-3750 
06832670 
06-8 l-5400 
4232-0070 
06-8 l-8625 

45-58-0090 

ILLUSTRATED PARTS 
DESCRIPTION OF PART 
Sow Handle Cover 
Saw Body 
Field Assembly 
Armature Assembly 
Ball Bearing (Comm.) 
Air Intake Grill 
Carbon Brush Assembly 
Brush Holder Assembly 
Brush Retaining Screw Assembly 
Needle Bearing 
Spindle 
Spindle Gear Retaining Ring 
Spindle Gear 
Spindle Drive Spring 
Spindle Bearing Plate Assembly 
Spindle Ball Brg. Ret. Ring 
Spindle Drive Spring Washer 
Saw Guard Assembly 
Saw Guard Ret. Ring 
Ball Bearing 
Spindle Retaining Ring 
Spindle Flonge 

MISCELLANEOUS PARTS NOT SHOWN 

FIG. PART NO. 
23 43-98-0070 
24 3660-0800 
25 44-60-O 180 
26 48-40- 165 1 
26A 4840.2652 
26~ 48-40-8653 

26C 48-40-5654 
27 06-75-0475 
28 28-44-500 1 
29 44-40-0150 
30 45-160120 
31 4>98-0080 
32 22-64-0080 
33 23-660300 
34 28- 20- 100 1 
35 4398-0060 
36 4588-0290 
37 28-28-086 1 
38 40-SO- 3700 
39 42-38-0070 
40 0 2-04- 1570 

DESCRIPTION OF PART PART NO. 
9/16 Wrench 06-8 l-3600 
l-3/8 Wrench 06-8 l-3600 
Name Plots 06-8 l-3700 
4-36x3/16 Rd. Hd. Sems Name Plate Screws (2) 068 l-7300 
632x5/16 Oval Hd. Air Vent Grill Screws 
632x5/16 Oval Hd. Air Intake Gill Screw 

(2) 28-39-0501 

8-32x31/8 Rd. Hd. Field Screws (Sems) 
(2) l 49-02.0050 
(2) 0687-5000 

10-24x5/8 Fil. Hd. Diaphragm Screws (Sems) (2) 45-88-5240 
10-24x1-3/4 Flat Hd. Spindle Brg. Plate Screw 068 l-6050 
10-24x3/8 Oval Hd. Spindle Brg. Plate Screw 45-88-0240 
8-32x1 Oval Hd. Handle Cover Screws (3) 42 160070 
1/4-20x1/2 Hd’less Brush Holder Set Scs. (2) 4536-o 190 
8-32x5/16 Binder Hd. Switch Mtg. Scs. (Sems) (2) 4512-0080 
Carriage Mitering Plate Bolt 06-81-8200 
632x1/4 Rd. Hd. Ground Wire SC. (Brass)(Sem) 480300 10 
Spring Anchor Stud 

CORRECTS AND SUPERCEDE 
SERVICE BULLETIN 6176 1 

DATED 12/14/64 

DESCRIPTION OF PART 
Miter Plate Adjusting Knob 
Pivot Pin Ret. Ring 
Pivot Pin] 
Saw Blade, Combination 
Saw Blade, Cross Cut 
Sow Blade, Rip 
Flooring Blade, (Nail Cutting) 

3/8-24x3/4 Hex Hd. Blade Ret. Cop Screw 
Saw Guard Handle 
Depth Adjusting Nut 
Saw Shoe Assembly 
Depth Adjusting Knob 
Cord Set 
Switch 
Diaphragm Cover 
Hand Knob 
Spindle Washer 
Diaphragm 
Saw Guard Spring 
Saw Guard Bumper 
Boll Bearing (Pinion End) 

DESCRIPTION OF PART 
8-32x3/8 Oval Hd. Saw Guard Handle Screw 
8-32x3/8 Oval Hd. Diaphragm Cover Screws (4) 
8-32x7/8 Oval Hd. Handle Cover Screw 
10-24x1-3/4 Fil. Hd. Spindle Bearing Plate Scs.(Sem) 
Air Vent Grill 
Rip Fence 
1/4-20x7/8 Rip Fence Thumb Screw 
l/2x17/64x1/32 Miter Plate Adi. Knob Washer 
8-32x5/16 Fil. Hd. Sem Guard Bumper Screw 
Depth Adjusting Knob Washer 
Baffel 
Bcffel Spacer 
Eye Shield 
4-36x3/16 Rd. Hd. Sem Eye Shield Mounting Scs. (2) 
Attachment Plug Adaptor 
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